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SALBZNKE — RIO BRASIL — NATUR SKIFER

DATO 18-5-2022 / Ref. 1216224

Anvendes i facadekonstruktion under vinduer.

CE MZARKNING - P119937 — TEST UDF@RT 2022

EPD - Environmental Product Declaration (miljgvaredeklaration).
(Forventes klar 2023)

OPRINDELSESLAND — BRASILIEN
PRODUKTIONSLAND (FORARBEJDNINGSLAND) — BRASILIEN

PRODUKTBESKRIVELSE:

NATURSKIFER / OVERFLADE SLEBET / BUND KALIBRERET / TOLERANCE TYKKELSE +-1MM
KANTER SAVET UDEN FAS / PAKNING | 50 STK’S KASSER

ST@RELSER PA LAGER:
1210X130X15MM, 1330X130X15MM, 1550X130X15MM, 1800X130X15MM, 2000X130X15MM

1210X150X15MM, 1330X150X15MM, 1450X150X15MM, 1550X150X15MM, 1800X150X15MM
2000X150X15MM, 2200X150X15MM

1210X200X15MM, 1550X200X15MM, 2000X200X15MM

1800X250X15MM, 1800x350x15mm

=
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Drift, vedligehold og holdbarhed:

Rio Brasil Skifer er et 100 % naturprodukt kraever materialet ikke nogen form for vedligeholdelse. Dog kan
levetiden forlaenges ved Igbende evt. impraegnering, jeevnlig renggring eller maetning af natursten med alm.
skiferolie.

Levetid:
Forventet levetid pa skifer salbaenke +100 ar

Tolerancer
Standard stgrrelser + - 1Imm
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LABORATOIRE DE TRAPPES

28 manue Foger Hermeguin - TE1EF TRAPPES CEDEX
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TEST REPORT

Requester :

Date and command reference : 1216224 of may,. 18 2022

Subject : Test following the standard NF EN 1341
{Slabs of natural stone for external paving)

Reference documents : - Standard MF EN 1341 (February 2013)
- Standard NF EM 12371 (May 2010)
- Standard NF EN 12372 {March 2022)

Samples identification: Product tested : Cuarry Pitangui, Slate schist commercial
name Black Pitangui and Blackberry AR013P1
LME references : LME2022021858
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1. SAMPLES DESCRIPTION
30 prisms about 50°50° 300 mm for Flexural ests
8 plates 150°100%10 mm for Slip/Skid tests
& plates about 10077010 mm for Abrasion resistance tests

RBeception date at LME: Movember 03, 2022

Applicant reference | LME references Phscciirnd Dot st
LMEZ022021 858 Flexeural strength (minimuom valua MR
expacted ) MNF EM 12372
MNF EM 1341 §4.4
LNE2022021858 it
Flexural strangth {initial) NF EN 12371
Black Pitangui iF EN
and Blackberry | LNE2022021858 Froaza-thaw resistanca — Fleeural HE BN AR B
(ARO13P1) strength (after fraeze-thaw) NF EN 12371
_ MNF EM 1341 §4.5
LNE2022021858 Abrasion rasistance _§
EM 14157
MNF EM 1341 §4.6
LNEX022021858 i i
Slip resistance NF EN 13373

2. CONDITIONS FOR PERFORMING TESTS

The tests were performed between 12nd of NMovember 2022 and 0%th of march 2023

in accordance with the NF EN 1341 standards.
3. RESULTS

The results of the measurements are shown in the tables on the following pages.

Report to be followed on next page
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Product tested : Black Pitangui and Blackberry
(AR013P1)

4. FLEXURAL STRENGTH

4.1.1 Lower expected value Flexural tests results
NF EN 1341 §4.4 & NF EN 12372 (03/2022)

Thickness | Width

adjacent |adjacent | Distance : Lower
Samples references ; tﬂl i !nl m:; m mm AW ﬁm “‘_w
plane plane | (mm) (M} (MPa) (MPa) {MPa)
fmm) | {mm)
LNE2022021858-1 423 50,2 252 22475 67 4
LNE2022021858-2 51,0 588 253 28576 700
LNE2022021858-3 50,2 56,9 255 20419 53,5
LNE2022021858-4 50,0 561 250 24807 654
LNE2(23021858-5 509 53,6 268 15671 432 60,7 89 438
LNE2022021858-6 44.8 56,2 249 20406 547
LNE2022021858-7 50,7 551 249 25364 679

LNE2022021858-8 50,5 528 253 22740 65,6

LMNE2022021858-9 50,2 546 250 19071 556

LME2022021858-10 50,0 560 250 22447 63,2

Comments :

The strength was applied perpe ndicularly in the planes of anisotropy.

For 9 samples, there is a break along a stratification plane (cleavage), splitting the sample into
two different parts over half the sample.

All zamples show a fracture more than 15% of the distance from the support rolls.

One sample show a fracture more than 15% of the distance from the support rolls.

Report to be followed on next page
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4.1.2 Flexural strength (initial value before cycles freeze/thaw)
MF EN 1341 §4.4 & NF EN 12372 (03/2022)

Thickness | Width
adjacent |adjacent | Distance Breaking Fleocural Standard
Sampls miencss | acire | wact | suppocs| igh | e | garal” | dtor
plans plans {mumi)
{mrn) {rmirn}
LME2022021857-11 50.5 50.8 250 20709 50,8
LNE2022021857-12 501 5.6 248 15156 56,1
LNE2022021857-13 B0 3 50,8 251 18312 5356
LME2022021857-14 480 40.8 245 17209 552
LNE2022021857 15 52,0 50, 1 262 12584 36,4 537 10,3
LNE2022021857-16 52,0 50,6 261 17791 50,9
LNE2022021857-17 52,6 50,4 264 15696 44 5
LNE2022021857-18 49,7 50,4 246 23339 £4,1
LNE2022021857-19 49,2 50,5 243 22524 67,2
LNE2022021857-20 49 8 51,1 256 14585 44 2

Comments :

The strength was applied perpendicularly in the planes of anisotropy.

For 10 samples, there is a break along a stratification plane (cleavage), spliting the sample into
two different parts over half the sample.

All samples show a fracture more than 15%% of the distance from the support rolls.

Report to be followed on next page
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4.1.3 Flexural strength (initial value after 56 cycles freezethaw)
MF EM 1341 §4.4 & NF EN 12372 (03/2022)

B Width !
g ma::l e m EBreaking Flexural Average m“_“"““{
amples mleEnces P to fracturs strength | maistance {MPa) deviation
plzns {mm) plane am{ml: I:I:ltE (M) (NFa) (MPa)
{mem}
LNE2022021858-1 48 6 505 256,2 ER05 212
LNE2022021858-22 51,6 S08 258,4 5254 15,1
LNE2022021858-23 48,9 50,9 245,9 18441 56,1
LMNE2022021858-24 53,6 513 268,0 10158 277
LNE2022021858-25 449 5 a2 250,4 15043 47 8 322 12,3
LNE2022021858-26 531 51,3 264, 3 13765 37T
LME2022021858-27 51,4 50,4 2554 10468 30,2
LNE2022021858-28 56,6 50,3 280.7 Q9220 241
LNE2022021858-29 53,9 0.2 2709 12333 343
LNE2022021858-30 55,1 50,6 2811 10088 277

Comments :

After the cycles freeze and thaw, the strength was applied perpendicularly in the planes of
anisotropy.

For 9 samples, there is a break along a stratification plane (cleavage), spliting the sample
into two different parts owver half the sample.

All samples show a fracture more than 15% of the distance from the support rolls.

For 1 sample with 2 fractures along dverse layenng planes on half of the sample. All the
specimens, after freeze-thaw test show an incipient fracture of a layering plane (cleavage).

Report to be followed on next page
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5 ABRASION RESISTANCE
NF EN 1341 §4.5 & MF EN 14157 (10/2017)

Samples relerences Length of Ii:a- m:mmmd print
i
LNE2DZ2021558-1 264
LNE20Z2021858-2 264
LNE2022021858-3 264
LNE20Z20215858-4 2540
LNE2022021858-5 250
LNE2022021858-6 244
Average 26,2
Srtandard deviation 0.8
& SLIP AND SKID RESISTANCE
MNF EM 1341 § 4.6 & NF EN 14231 (12-2003)
Slip Sense 2
S i Re quirement ety 180:1:3;!inn e
WET Condition
LNE20220218581 5B 57
LNE2022021858-2 &5 56
LNE2022021858-3 LSRY LT b8 56
LNE2022021858-4 = 35 5B ]
LNE2022021858-6 57 56
LNE2022021858-6 57 ]
7 APPARENT DENSITY AND OPEN POROSITY
MF EM 1341 § 4.9 & NF EN 1936 (05-2007)
Samples references Aparant Density Paorosity
[Kg'm3} [
LNE20220215858-1 2617 0,6
LNE2022021858-2 27z 0.7
LME2022021858-3 Zre 0.7
LNE2022021858-4 2704 0.6
LNME2022021258-5 25 0.7
LNE2022021858-6 2710 0.6
Average 2696 0.7
Standard deviation iy 0.0

Report to be followed on next page
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The results mentioned are applicable only to samples, products or materials
submitted to the LMNE and as defined in this document.
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